[11. Dyeing Industrial Estate






I11I. Dyeing Industrial Lstate
1. Condition of the Industrial Estate

1.1 Outline of the Industrial Estate

This shows industrial estatc location, size, organization
and located companies.

(1) Industrial estate location and size

B Industrial Estate is located 40km southwest of Seoul City,
and belongs to Ansan City, Kyonki-Dou. B Industrial Estate has a
total of 1,118 factories of dyeing, fgodstuff process, paper-pulp
and, metal process industries in the site of 15,180,000m2.

Recent research object is the dyeing estate, consisting of
61 factories, of which wastewater is jointly treated by B.Dyeing
Industrial Cooperative. The layout of the dyeing estate is shown

in Figure 1.1.1.

An outline of the dyeing estate 1s as follows.

Total area . 588,074 m2
Investment o 300 billion won
Main products : Dipping, printing

Total production capacity : Yarn: 140,000,000 kgs/year
' Textile: 600,000,000 yards/year
Industrial water consumption '
60,000 m3/day

Living water consumption' : 5,000 m3/day

Steam consumption ;440 t/day
Electricity consumption : 38,000 kw/h

LNG consumption : 2,440 w¥/h

Number of factories : 61 factories in total
Total workers : 10,500 workers

(2) Outline of B Dyeing industrial Estate Cooperative

Construction of B Industrial Estate started upon the Korean
government's approval as an exclusive dyeing estate in 1979. At



Central Waste Water
Treatment Piang

Ansan City.

. Dyelng Complex

B Industrial Estate

Seoul

Fig.1. 1.1 Layout of Dyeing Estate




the start, S8Seoul Central'Dyeing Cooperative took charge of con-
struction work for a central wastewater treatment plant {capacity
35,000 m3/day)l which came into operation - in May, 1983.
Later, for the main purpese of the operation and management of
this central wastewater treatment plant, B Industrial Cooperative
broke off from Secul Dyeing Cooperative and became an independent
organization in December, 1986. Subsequently, the cooperative
embarked on construction to Iincrease the central wastewater
treatment plants' capacity, and the treatment capacity has been
70,000 m3/day since September, 1989.

B Dyeing Industrial Cooperative consists of 61 dyeing compa-
nies within B Industrial Estate. Main products of the member
companies are shown 1n Table 1.1.1. More than 70% of the whole
factories dye cotton, synthetié fibers, or mixed yarns of these
materials. _ _

The organization of the cooperative 1s as per Fig. 1.1.2
Dircctors are represented individually by the cocperative member

companies.



Table 1. 1.1 Main Products of Member Companies

Factory No! “Main Products.
1 Cotton yarn.'P/C mixed yarn dyeing
2 ‘Polyester yarn, Cotton yarm, P/C mixed_yarn_dyéing
3 Acrylic and P/C mixed yarn, Polyester textile dyein
4 - Polyester yarn dyeing
3 ”Polyester textile printing
6 Silk printing
T Polyester textile dycing
8 Polyester textile & knit dyeing
9 Cotton textile. P/C textile dyeing
10 Polyester textile dyeing
11 Acatate textile dyeing
12 Acetate textile dyeing
13 Cotton knit, P/C knit dyeing
14 Polyester textile & yarn dyeing
15 Fur tanniﬁg
16 _Coltﬁn' textile dyeing
11 ¥ool yarn dyeing
18 Synthetic fiber yarn & knit dyeing
19 P/C knit dyeing
20 Synthetic fiber knit dyeing
Z1 Cotton yarn dyeing
22 Synthetic fiber textile & knit dyeing
23 Wool yarn. Synthetic fiber yarn dyeing
24 ISynthetic Iiber textile dyeing
25 Cotton textile dyeing
26 Silk printed
21 Synthetic [liber textile dyeing




Table L. 1.1 Main Products of Member Companics { continue )

w}actory No. Main Produets
28 Yarn dyeing
29 Synthetic fiber yarn dycing
30 Yarn dyecing
31 Synthetic fiber knit dycing
32 Printing
33 Synthetic fiber textile & knil dyeing
34 Yarn dyeing
35 Silk prin;ing
36 Synthetie fiber textile dyeing
37 Synthetic fiber dyeing
38 Sitk printing
39 Knit dyeing
40 Synthetic fiber yarn. P/C mixed yarn dyeing
i1 Synthetic fiber textile dyeing
42 Silk printing dyeing
43 Synthetic fiber textile dyeing
44 Synthetic fiber textile & knit dyeing
45 Synthetic.fiber yarn dyeing
46 Synthetic fiber textile & knit dyeing
AT Synthetic fiber knit dyeing
48 Yarn dyeing
49 Cotton textile dyeing
50 Cotton yarn, P/C mixed yarn & knit dyeing
51 Synlhctic.fiber textile dyeing
52 Synthetie fiber knit dyeing
53 Cotton textile dyeing
54 Cotton textile dyeing




Table 1.1.1 Main Products of Member Companies { continue )

Factory No. Main Products
55 Printing
58 Printing
51 Synthetic fiber yarns P/C mixed yarn dyeing
58 ‘Cotton textiles Silk textile dyeing
39 '.Synihetic fiber yafn dyeing
60 Synthetic fiber textile dyeing
61 Cotton textile dyecing




Chatirman

Administration

Debartment

Administration‘

Section

Managing

Director

Accounting

Section

1 administration

|

security

[ accounting

Technology

Pepartiment

Planning

Section

computor

i pianning

Board of

Pirectors

Auditor

Treatment

Section

—1 service

1 treatment

Engineering

Section

— experiment

dehydration

—1 electricity

machine

—1 maintenance

Fig.1.1.2 OQrganization of Banwol Dyeing Industrial Cooperative



1.2 The State of Wastewater, Wastewater Treatment and Reclama-
tion

This covers the situation of wastewater volume/quantity, wastewater
treatment, and rcclamation.

{1) Wastewater volume

Wastewater inflow drained to the central wastewater treat-
itent  plant consists of both process drainage {(including ‘stean
condensed  water) from individual factories and general drainége,
exclﬁding rain-water inflow, Some factories recover sodium hy -~
droxide from <condensed drainage from mercerizing process, within
their factories by themselves, or through consignment to special-
ty firms.

Wastewater flows in from Monday to Saturday, never on Sun-
déys, when factories do no operate. Fig. 1.2.1 shows monthly

variation in wastewater inflow and Table 1.2.1 shows monthly
total water consumption and waste- water treatment volume of
Dyeing  Industrial  Estate, The difference - between water CoOnsump-

tion and wastewater treatment volume is due to the water storage
tank owned by each factory. Variations in wastewater volume 1is
55,000 - 73,000 m3/day. Wastewater volume is expected to in-
crease, and approximately 100,000 m:?day volume 1is estimated for
1986. Wastewater flows in continuously for 24 hours as factories
operate all day long, but its volume decreases at . night. Inflow
reaches the minimum of about 1,400 m3/h from 2:00 to 6:00 am,
while reaching the maximum of about 4,500 m3/h from 1 to 6pm due
to rapid volume increase starting around 10am. Fig. 1.2.2. shows
daily inflow variation example.

(2) Waste water quality

Quality of both wastewater and treated water (designed
criteia) 1Is shown in Table 1.2.2. And 1individual daily variation
examples of pH, BOD and SS are indicated in Fig. 1.2.3 - 6 pH
changes in a range of 9.9 - 10.9, while BOD does 220 - 280 mg/l,
Cop 220 - 350 mg/l, and SS 80 - 110 mg/l, respectively. Quality



Im3/d2

QUANTITY

70,000

60,000

50,000 |
40000 |—
30,000 [~
zq,ooo -

10000 |-

1991 6/1

DAY

Fig. 1.2.1 Monthly Change of Waste Water Inflow

30



Table 1.2.1 Monthly Total Water Consumption and Effluent Yolume

of Dyeing Industrial Estate

Month Water Usage Stecam Brain _ Effluent
[m*] (n?] fm*]

Jan. 1,214,019 111,515 1,371,970
Feb. 1,118,999 92,839 1,100, 150
Mar. 1,194, 780 113, 542 1,345,980
Apr. 1,336,968 107,619 1,516,920
May 1,388,644 104,979 1,739,830
Jun. 1,243,476 943, 340 1,649,300
Jul. 1,355,300 98,070 1,832,170
Aug. 1,303,528 87,1752 1,613,300
Sep. 1,265,571 83,970 1,435,410
Oct. 1,326,656 108,409 1,698, 440
Nov. 1,326,111 111, 481 1,462, 340
Dec. 1,811,281 116,275 1,322,250
Total 15,385,333 1,229,791 18,058,060

3 —10




HOTJU] 1o3Bf 9184 JO ABURYY Alreq 27T SId

BUIlL

N IS W AN (N SN A R SN SN SN

|

I $2 €2 22 12 02 61 81 21 91 &t #I €I 2t 11 0Ol

t/6 1661

G2

Lipuono

[y/qw]

3 —11



| Table 1.2.2 Quality of Raw Water and Treated Water in Central

Waste Water Treatment Plant { Design Criteria )

Items Influent Effluent
pH {1 11.56 5.8 -~ 8.6
BOD [ng/ 2] 300 10
oD [mg/:2 1 450 85
SS [ng/ 2] 150 30
N-lNlex ([mg/ 21 20 2
Color [deg.] 400 200
Temp. [*C] 46 - 30 35 - 23

3 —12




pH

109
10.8
10.7
t0.6
t0.5
104
10.3
10.2
10.1

10.0

2.9

T

e O/ 14

10715
———— 10716
ey (O /T

——O—— 0/19

! ! 0 } ] i i i | 1 } i

!

1300 1500 1700 19.00 2100 2300 01:00 0300 0500 07.00 0200 .00

Time

Fig. 1.2.3 Daily pH Change of Waste Water

3—13

13.00



BOD mg /L

230

280

270

260

250

240

230

220

T

!

10/14

16/15

———-— 10/16

—_—— |0/I7

—_—C—— 10/19

| ]

l I ! 1 L i | i A j

13.00 15,00

I7.00

19:00 2100 2300 OI00 0300 0500 O7.00 0900 OO 1300

Time

Fig. 1. 2.4 Daily BOD Change of Waste Water

J—14




COD mg/L

350
340
330

320
3i0

300

220

250

240

230

220

b

————— 10/ 14

srerer e ——  O/15

—-— {0/16

J | 1 | | ] ] ! ] I

l

13:00

1500 17:00 19.00 2100 23,00 01:00 0300 0500 Q7.00 09,00

Time

Fig.1.2.5 Daily COD Change of Waste Water

3 —15

1100

13:00



10/14

1G/15

————e——— O/ 16

~~~~~~ — 1017

—O—— 10/19

1300 1500 17.00 1200 21.00 2300 0100 0300 0500 0700 0900 11100 {3.00

Time

Fig. 1.2.6 Daily S8 Change of Waste Water

3 —16




of wastewater does not vary remarkably, and is kept stable
throughout the year generally.

At the central wastewater treatment plant, quality of wastewater
outflow from each factory is not particularly checked but pH is measutred at
random. Additionally one factory alone discharging chromium-contained
wastewater is instructed to conduct pretreatment within the factory.

(3) Size of wastewater treatment plant

This treatment plant started with 35,000 mS/day treatwent capacity
first and increased its capacity in 198%. Current treatment capacity of the
. central wastewater treatment plant is 70,000 m3/day with treatment through
an old line and a new one.

An outliné of the treatment plant is mentioned below.

Treatment capacity : 70,000 m3/day
an old 1line : 35,000 ma/day
a new line : 35,000 m°/day
Area _ : 20,149 n?
Construction fee : 6 billion won
an old 1line : 3.2 billion won
anew line : 2.8 billion won
Gontractor : Kolon Counstruction Co., Lid.
Kolon Engineering Co., Lid.
Reserve area 3,318 n° (secured)

(4) Wastewater treatment process

Inflow wastewater from factories, after heavy metals chlate formation,
is distributed to the old line and the new line to be treated and dis-
charged into the Ansan city sewage treatment plant. Distribution volume of
wastewater to - the two 1lines shall be even in principle, but is
controlled depending on water quality treated. Fig. 1.2.7 shows
treatment process “of each line. pH wvalue and COD wvalue of treated
water are continuocusly measured at the outlet of the central
wastewater treatment plant. Excess sludge therein is dehydrated
to be transported to the Government terminal treatment plant for

reclamation process,

317



[ Waste Water ]

b4

Screening €—(chelating agent)

A 4
Stabilization

J

pli A.djustment <— {caustic soda)

A4 }
Cacgulation <— (ferric chloride, polymer coagulant)

\\J
Sedimentation

A4

¥

Neutralization €—— (sulfuric acid, N,P) ——> Neutralization

W
Activated Studge €--;

l

Sedimentation -—--- 1

!

Activated Sludge <-;

l

Sedimentation ~---j {cationic coagulant)

Rcduc.tion <—(sodium thiosuifate)

|

[ Efftuent ]

—> Waste Water Treatment

--2> Sludge Treatment

A4 | \L

Crmmmmmm

Dehydration

\'4
[ Dehydration Sludge )

Fig. 1.2.7 Flow Diagram of Treatment in Central Waste Water Treatment Plant

J—18



(5) General condition of reclamation

Treated water is discharged into the sewage terminal treatment plant
in Ansan City and is not particularly reclaimed. The scwage terminal freat-
ment plant treats both living drainage amctinting to 60,000 m3/day in Ansan
City and discharged water reaching 60,000 m3/day from the central
wastewater  treatment  plant. Fig. - 1.2.8 shows the treatment
process of the sewage treatment plant.

Table 1.2.3 shows inflow water inte the sewage terminal
treatment plant and quality of = treated water. This  flowchart
indicates that as present facilities are only for physical/chemi-
cal treatment, but not for biological treatment, inflow  water
from the central wastewater treatment plant therefore keeps
better water quality in comparison with treated water at the
sewage terminal treatment plant.

From ancther point of view, it may be said that discharged water from
the central wastewater treatment plant is utilized to dilufe living drain-
age from Ansan City. At present, reinforcement work for beiter facilities
‘i1s planned and being carried out at the sewage terminal treatment plant,
including the addition of a second-stage treatment facility.

3—18



[ Waste Water ]
i
Puap pit

¥

Screen
¢

Sedimentation Basin ( with Aeration )}
¥

Sedimation Tank

4
[ Effluent 1]

Fig. 1.2.8 TFlow Diagram of Treatment in Sewage Terminal Treatment Plant in Ansan City

3 —20



Table 1.2.3 Quality of Inflow Water and Treatcd Waler in Sewage Terminal Trealment Plant

in Ansan City ( Design Criteria )

Ttems Influent Effluent
BoD [(mg/ 2 ] 216 ~ 219 P43 - 144
CoD [mg/ @ ] 136 - 438 241 - 249

3 —21




1.3 Wastewater Sources

This section covers, based on the result of visiting survey and ques-
tionnairing at factories, the state of production process, pollutant, and
chemicals usage at the factories that discharge wastewater.

1.3.1 Result of Factory Survey

Regarding production process, water/wastewater condition and water
quality, visiting survey was conducted at 15 factories chosen out of 61
factories in B Dyeing Industrial Estate. The selection of the factories
was made referring to sorts of dyeing object materials (shape difference of
yarns and cloths, and materials), and differences of dyeing
mnethods (dyeing, printing). Table 1.3.1 shows . the. factories
visited. The result of the survey is as follows.

{1) Factory No.l
A. Business

Cotton yarn hank dyeing 1,404 t/year

Cotton yarn cheese dyeing 1,878 t/year
Cotton/synthetic fiber-
mixed varn cheese dyeing 524 t/year

B. Dyeing machine

¥inch {(for hank dyeing use)
Jetdyeing machine (for cheese dyeing use)

C. Production process

# Hank yard dyeing process
(desizing} —> (marcerizing) —> (pre-treatment or
bleaching) —> {dyeing) — (finishing)
# Cheese yarn dyelng process
(marcerizing) —> (pre-~treatment or bleaching)
—>» {dyeing) —> (finishing)

3 —22



i2gicl ! O teals ! @ IsjB4 puUnolIn ! @. Isyea £3115 ! @ I9jes leElIlSNpul ! (D
Lipune]‘Buisdlp pue Buiuue) Injy | ggI 08 01 0% T 767 °'12 09 §7
_ BUI9AP S113Xa3 .3 ulek | p7g 78 g1 02 08¢ 298 °1 082 71
. Butedp 11Uy 98¢z | 0¢1 9 007 "2 570 LT 0gl 1
ButeAp S711%x33 | Lpl 0¢ L 004 0710.°3 pel Z1
FUTSAD 8113%x8) | 22711 021 Z 0001 L0g "9 Sgl T1
Sutlekp 2713x8) | 0T T G} 0¢ 0001 $6L 17 0zl 07
SuteAp x Fuijuirid 3113X33 {0g8‘Z | 0Z¢ 01 0052 £88°07 062 6
Butedp § Fuijurid 3Iu¥ | g0z'z | 002 g 0602 286 71 712 g
BuisAp S7711%93 | 02711 | 08 0 0007 209 '9 Fel L
futedp § Bulluiid 8111X381 | 074 0L 62 089 §08°9 081 :
Butjurdd 27111X93 | Q¢ 0L 0T 06¢ 780°¢l 5§61 §
Futedp wiek [ Z16°T | 001 . 71 0081 §18°97 021 3
BulsAp 2113%e3 § uJek {0§7'z | 002 0¢ 0002 091 g
BuIaip uled | §76 ) 0% 008 06L°2T 6oz 2
Bulekp uled | 0697 | 06 001 006 T 72L°'8% 022 1
fa/.uj fa/y3 | ta/.n3 | {a/.u] | [a/.4) Lz%] fsuosiad}
sionpold ® : ® ® ) @ ’ “ON
Jalely I¢C hpﬂﬂnmsa ERIY SIayIOH

£1039'4 -AsAIng BUTTISTA JO ISIT T°g°T 9iqel

3 —23



D. Water/wastewater condition

1) Water consumption

2}

E.

Industrial water : 1,500 m3/day
City water : 100 m3/day
Steam : 90 t/day
Water consumption ratio in each process
Marcerizing : 80 m3/day
Scouring/bleaching : 630 ma/day
Dyeing : 750 md/day

Sample and analysis

1} Sample

a. Concentrated waste from marcerizing process (Cotton yarn)
b. Waste washing water from marcerizing process (Cotton yarn)
c. Total effluent

2) Analysis

E.

1)

2)

3)

4)
5)

6)
7)

See Table 1.3.2
Other hearing information

Caustic soda is colliected from marcerizing process concentrated waste
water.

Liquor ratio in hank dyeing is 16 - 17 times, and that of cheese dyeing

is about 8 times.

Both 1living wastewater and factory wastewater are discharged together
[...]
guality are set based on the standards.

(2) Treatment system

There is no particular treatment for dyeing wastewater. The
status quo tells that factorles are coping with the situation by
combining of conventional treatiment technologies, depending on a
wastewatér condition and the effluent standards. There are var-
ious Kinds of pollutants in dyeing wastewater. When they are
classified into organic substances, the former is more problemat-
ic in preserving the environment. Therefore, any measure effec-
tive to remove organic substances can be basically applied to
treat wastewater. But dyeing wastewater, differing from waste-
water of other industries, contalns irresolvable organic matters.

The existing.treatments malnly conducted at present for
dveing wastewater are biological aerobic ireatment, presented by
activated sludge treatment separation by sedimentation & floata-
tion using coagulant, activated carbon adsorption, and chemical
oxidization with ozone. Generally, biological treatment is con-
ducted for removing BOD, and other treatments are for removing
COD and colouring materials. Table 3.3.2 shows COD removal meth-
ods and their characteristics with a single treatment out of the
above, it is difficult both technically and economically to
remarkably remove COD and cbhnwlng materials as well as BOD,

3 —115



Tab10'3.3.1- Quality of Treated Water in CASE-1

( Desipn Criteria )

ltems Effluent Design

Standards Criteria

pll (-] 5.8~8.6 5.8~8.6
BOD (ng/ 2] <80 30
cop (mg/ 2} <90 80
S§ {(mg/ 2] <890 50
n-llexane [mg/ 2] <10
Color [deg. ] <400 400
Temparaure [HC] <40 {40

3116




Table 3.3.2 Method of COD Removal and its Characteristic

Adsorption

Color cobD Sludge
Trecatment Method Removal Removal Disposatl
(%] (%]
Coagulation 60 - 10 30 Necessary
Ozonization 80 - 90 30 - 50 | Unnecessary
Fentin's Oxidation > 90 > 80 | Necessary
Reduction > 90 Wdrse Innecessary
Eleétolftic Oxidation 60 - 10 20 ~ 30 | Unnecessary
Blectolytic Oxidation
> 90 30 - 50 | Necessary
Coagulation

hetivated Carbon

B0 - 90 > 90 | Unnecessary

3 —117




and, thus, a combination of some treatment methods is generally
adopted.

This treatment plant processes much water - 100,000 ms/day,
so biological treatment is most economical for BOD removal.
However , by biological treatment only, it is difficult to remove
ecolouring and COD up to the target levels, and, thus, another
treatment is required to remove COD. With regard to COD, coagula-
tion sedimentation 1s adopted from an economical view point. The
main ftreatment of this system is the combination of biological
treatment and coagulation sedimentation.

Fig. 3.3.1 shows a flowchart of a selected trecatment system.
The functions of maln equipments is as follows.

# Screen : To remove large substances such as tex-
tile rubbish, cloth pleces. out of SS
# Grit chamber To remove medium-sized substances such
. as textile rabblsh, sand., out of SS
# Stabilization tank To standardize wastewater inflow and
auality

# Neutralization tank For pH adjustment
* Activated sludge tank For biological removal of soluble

BOD, COD and colloidal BOD, COD
# I1st sedimentation

tank For removal of coagulated excess sludge
+ Contact aeration For biological 'removal of soluble BOD,
COD and colloidal BOD, COD materials
* Coagulation tank For coagulation of soluble and colloidal
COoD
+ 2nd sedimentation
tank For removal of coagulated COD by sedi-
mentation
+ Belt press For dehydration of sludge

For treatment cost reduction, pollutants are removed to the
utmost by Dbiological treatment. Accordingly, the bilological
treatment is composed of two steps — activated sludge and con-
tact aeration Coagulation sedimentation set after biological
treatment is aimed at better separation of solid and liquid,  and

3 — 118



[ Waste Water ]

Secreening

v ——> Waste Water Treatment

Stabilization --=> Sludge Treatment

A
Neutralization €—=(sulfuric acid)

!

Y
Sedimentatign -----rr-romeme-e- !

v
Contact Aeration
v
Coagulation € —(coagulant) (coagulant)

' 4 v l

Sedimentation ---2> Sludge Concentration =-==-- > Dehydration
]
V4 _ v
{ BEffluent ] [ Dehydration Siudge ]

Fig.3.3.1 Flow Diagram of Treatment in CASEfl

d —119



less coagulant consumption,

Table 3.3.3 shows planned values of treated water quality in
each process.

3.3,2 High reduction of COD (CASE-2)
(1) Treatment water quality

Table 3.3.4 illustrates the effluent standards (effective
from January 1, 1996) In regard to the industrial estate's
terminal wastewater treatment plant 1In Korea and the planned
values of treated water quality. The planned values in this
system are set on the assumption that the central treatment plant
should be upgarded to a terminal wastewater treatment facilities.

(2) Treatment system

This treatment method consists of a combination of CASE-1
treatment facilities and advanced treatment water facilities for
COD removal 1in order to partly remove treat water from CASE-1
treatment fTacilities.Treated water gquantity from the advanced
treatment facilities is 80,000 m3/day and is mixed with un-
treated water of 20,000 malday to be discharged. Activated carbon
adsorption is chosen for advanced removal of COD from an economi-
cal point of view. .

Fig. 3.3.2 illustrates a flowchart of the treatment'system.
and Table 3.3.5 shows planned values of treated water quality in
each process.

3.3.3 System to remove irresolvable substances (CASE-5)
(1) Treated water quality

Dyeing wastewater contains such irresolvable organic sub-
stances as dyestuffs and surfactants, which become sources of co-
louring and foaming In water. The objects on which conventional
regulations against water contamination are laid chiefly organic
substances (BOD, COD) Tfrom an environment protection point of
view and heavy metals & poiéons from a health protection point.

3 —120



01> 01 01 02 02 [ 5/8u] Xej~u
A 0§ 0§ 0271 0Z1 [ §/8u] §s
08 0T1T 0Ll 00v 00¥ [ §/8L] qod
£z 0¢ 6§ 0CE 00¢ [ §/3u] 409
§~9 §~39 § ~§ 8 ~§ ¢ 11 [-] nd
000°007 000 '091 pog oot g00°007 000007 [Aep/,®] A3jijueny
® ® ® A} @ . §830014

[ 3U8N]}jg ] <« UOIJBIUBWIPAS « UOIJEINSBO) « UOIIBISY 3DBIUCY -

© ® ®

UOTIEJUBUIPOES «— J3PDIS POIBATIOY UCTIBZITEBIINON < UOliBZI[1qQE}S ..Im Iaje) 21seH u

@ @

( B118311) USTSAQ ) 1-gS¥ UT JUSWIER] Yows Iejle JUORlIJE IO AI1Temd g ¢ 9TGEL

3 —121



Table 3,8.4 Quality of Treated Water in CASE-2

{ Design Criteria )

Ttems Effluent Design

Standards Criteria

pll (-3 5.8~8.5 5.8~8.6
BOD [mg/ 2 ] <30 20
cop [mg/ 2] <40 40
S$S (mg/ 2] <30 20

3 —122




[ Waste Water ]

l

Screening
i ' —> Waste Water Treatment
Stabillzation ---> Sludge Treatment

|

Neutralization €—{(sulfuric acid)

l
i

Sedimentation ------------===-- !

l

Contact Aeration

V
Coagutation <—(coagulant) {coagulant)

A\ 4 v \L

Sedimentation ---2> Sludge Concentration ----- > Dehydration

'
W
[ Dehydration Sludge ]

3
VBG,OUOm /day

Sand Filtration 20,0600m*/day

v
Activated Carbon Adsorption

[

[ Bifulent ]

Fig. 3. 3.2 FPlow Diagran of Treatment in CASE-2

3 —123



[ 3usnij}g J&—¥ — U013dIOSPY UOGI®) DPBIBALIOY < UCIJBITI[IJ DPUBS - [ §S300IJ 1-3S¥D 4Qq Isiey

@

01> 01> 01> 01> 01> [ 5/8u] 13f-u
g ¢ 2 Z 0z 0z [ § /50 $s
0y 08 68 De 09 [ §/5u] €07
LT ¢ ¥ 57 . 07 (5 /3U] 0
§ ~ 9 § ~9 g ~3 g ~3 § ~9 [-1 pd
000°001 00008 00008 00067 00008 [fep/ u] 4rtiuenp
@ ® ® D ® svac01g

®

®

©

@

paleal} ]

{ BIIOV1I) USISO ) g-gSY) UI JUOWIBAI] 4OBO I9jje JUSN[IF JO A31jEmd) ¢ ¢ E ol4e]

3 —124



And, any complete countermeasure are not hecegsarily taken
against colouring and fToaming substances that are not harmful
directly to the health.

There is the Colouring index for colouring and the ABS con-
centration index Tor surfactants. However, the colouring index is
determind based on the theory of relativity, and, as the ABS con-
centration 1s the concentration of major surfactants, the index
cannot be absolute. Herein, COD is used as the index of the
concentration irresolvable substances, and the target value of
treated water is set under 10 mg/1 of COD concentration.

(2) Trecatment system

Methods to remove colouring materials are coagulation,
adsorption and oxidation treatments. And surfactant removal is
performed by biological treatment, oxidation or adsorption.
Herein, biological activated carbon process (BAC process}, the
combination of activated carbon adsorption & biological treatment
is chosen to form a treatment system. BAC process is lately
applied for advanced treatment to remove irresolvable substances
in water purification plants. Pollutants (including irresolvable
substances) are adsorbed into activated carbon, and are decom-
posed later by microorganism breeding over the activated carbon
surface. The l1ife of activated carbon is prolonged with this
bioclogical reclamation effect. Besldes, microorganism with a long
sludge 1life c¢an breed because activated carbon functions as
supporter. |

The majority of BAC process applications up to now is for
advanced water purification, and the minor 1s only for wastewater
treatment. And, there are only several cases applicd in dyeing
wastewater treatment. In any case, however, BAC process is very
effective to remove colouring materials and surfactants. Fig.
3.3.3 Illustrates a flowchart of the treatment system.

Activated carbon (powder form} 1in this system Is thrown into
the outlet of the aeration tank, and circulates together with
activated sludge during the process.

3 —125



[ Waste Water ]

v
Screening

¥ ~——> Waste Water Treatment

Stabilization ---> Sludge Treatment

A\ 4
Neutralization <——(sulfuric acid)

1

Biological Activated Carbon Process
: A

<—— (powder A/C)

A
Sedimentation -——-======2===-- -

WV

Coagulation < (coagulant) (coagulant)

! l

Sedimentation ---2> Sludge Concentration =----- > Dehydration

e - -

<

W : v
[ BEffluent ] [ Dehydration Sludge ]

Fig.3.3.3 Flow Diagram of Treatment in CASE-5

3 — 126



3.4 Determination of the optimum reclamation system

The most suitable system is examined and selected regarding

standard system in reclamation (wastewater treatment — conform-
ing to current drainage standard) and 1 system for reference

{wastewater -— advanced treatment of COD materials).
3.4.1 System cOnfdrming to current drainage standard (CASE-3)
(1) Reclaimed water quantity

Reclaimed water is used in pretreatment process of dyveing
{(desizing, scouring, bleaching and marcerizing process), which
supposedly has.comparatively less influence on products. Based on
the data from 13 factories having water consumption data in each
process out of 15 factories in Ansan City Dyeing Industrial
Estate, water consumption ratio in pretreatment process to the
whole water consumption is calchlated, and reclaimed water quan-
tity 1is estimated. The total water consumption in pretreatment
pProcess by 13 factories is 4,800 m3/day, that shares about 26% of
the whole consumption of 18,500 m3/day. Reclaimed water quantity
set is 20% (20,000 mS/day) of the whole water consumption.

(2) Reclaimed water quality

There is no case in Japan where reclaimed water from dyeing
wastewalter is again used for factory processing water. But stud-
ies are being conducted on what process and on influences that
reclaimed water may glve to products, when used in production

process.

Reclaimed water quality herein is set as per Table 3.4.1,
referring to the results of tests conducted by NAGASAWA (Brochure
1). And, the quality of water treated is set equivalent to CASE-1
(Table 3.3.2).

(3) Treatment system

Flowchart 3.4.1 shows a flowchart of the treatment system.

3 —127



Table 3.4.1 Quality of Reclaimed Water in CASE-3

( Design Criteria )

Itenms Design
Cri.teria
pll (-] 6. 7~17.4
Turbidity (deg.] ¢ 5
cobd [mg/ 0] BROR!
§S§ (ng/ 0] <2

3 —128



I Waste Water )

l

Screening

l

Stabilization

|

—~% Waste Water Treatment

> S]udge Treatment

Newtratization €——(sulfuric acid)

A\

L 4

Sedimentation

v

Activated Sludge €

Contaect Aeration

l

Goagulation €<—(coagulant)

\

{coagulant)

}

\v4
Sedimentation ---2> Sludge Concentration ----- > Dehydration
%
[ Dehydration Sludge ]
80,000m?*/day 20,000m*/day
¥ 7
[ Effiuent } Ozonization
v
Sand Filtration
h' 4
Activated Carbon Adsorption
Y
[ Receyeling ]

Fig.3.4.1 Flow Diagram of Treatment in CASE-3

3 —129



Water reclaimed'after CASE-1 treatment 1is 20,000 m3/day only,

Reclamation process ig the combination of ozone oxidation and
activated carbon adsorption. '

Ozone oxldation tends to oxidate the following by choice;

1) Compound of unsaturated bond olefine and acetylene

- 2) Aromatic monocyclic and condensed ring compound

3) Carbon-nitrogen double bond compound

4) Amine, sulfide

5) Compound including oxygen of alcchol, ether and aldehyde

Ozone oxidation 1is herein applied to decompose these highly
activated compounds so that reclaimed water may least affect
products. However, by ozone oxidation alone, it is difficult to
completely resolve organic substances 1into carbonic gas and
water, and the treatment costs much. For this reason, activated
carbon adsorption is used for the final process of water reclama-
tion.,

Table 3.4.2 shows target values of treated water in each
process. ’

3.4.2 Advanced treatment system of COD materials fCASE—4)
(1) Reclaimed water quantity

Reclaimed water quantity is set at 20,000 msldéy.
(2) Reclalimed wéter.quality

Table 3.4.1 illustrates reclaimed water quality. And dis-
chargeable water is equivalent to CASE-2 {(Table 3.3.4).

(3) Treatment system
Fig. 3.4.2 shows a flowchart of the treatment system.
20,000 m3/day is reclaimed in the same manner as in CASE-3, and

80,000 m3/day in the same manner as in CASE-2.

(Reference brochure)

3 —130



1 NAGASAWA : ZOHSUI GIJUTSU, 12, 33 (1986)
"The Water Re-use Technology”

3 —131



- - - 01> [ §/3¢] Xaf-u

z Z 07 02 [ §/3u] 8s

01 09 09 08 [ 5/%0) 603

- - - ¢z [ §/3u] aod

g ~9 g~ 8§ ~¢ g~ [-1] Ed

000°02 000 ‘02 000°02 00002 [fep/ 0] Aitiveny
L ® ) @ @ ) $580014

[ Ieseg Fulioissy ]

UOIIBITITI4 pueg

( B1I3310) UB[S8Q ) §-S¥) U JUeUIESI] Yoea Ia1jE JUON[IIE JO A1I[EMd 77 SIGEL

— UGTIEI0SPY UOGIES POIBATIIOY

@

— UOTJBUTUOZY) « [ $$9901J T-38VD Aq I931E4 Dpolear) ]

@

@

@

132

3



[ Waste Water ]

|

Screcening

l. = Waste Water Treatment
Stabilization ©o=-=> Sludge Treatment
v

Neutralization €<—(suifuriec acid)

\
Activated Sludge S-rrm=wwmmemmmey

A 4
Sedimentation -------=-=---o-o-e '

!

Contact Aeration

Coagulation <—(ccagulant) {coagulant)

| R

Sedimentation ---2 Sludge Concentration ----- > Dehydration

v
[ Dehydration Sludge ]

80,000m/day : V20,000m°/day
Sand TFiltration Ozonization
v W
Acetivated Carbon Adsorption Sand Filtration
VY

Activated Carbon Adsorption

W
[ Btfulent 1]

/2
[ Reeyeling 1]

Fig.8.4.2 Flow Diagram of Treatment in CASE~4

3 —133



	III. Dyeing Industrial Estate
	1. Condition of the Industrial Estate
	1.1. Outline of the Industrial Estate
	1.2. The State of Wastewater, Wastewater Treatment and Reclamation
	1.3. Wastewater Sources
	1.4. Water and Wastewater Systems
	1.5. Condition of Wastewater Treatment and Reclamation Plants
	1.6. Other Related Conditions

	2. Review of the Current Wastewater Treatment and Reclamation Systems
	2.1. Evaluation and Problems Concerning the Current Systems
	2.2. Proposal for the Improvement of the Current Systems

	3. Determination of the Optimum Systems
	3.1. Basic Policies
	3.2. Measures for the Reduction of Wastewater Quantity
	3.3. Determination of the Optimum Wastewater Treatment Systems
	3.4. Determination of the Optimum Reclamation System



